

# COLCHICINE SEID 1 mg tablets

Read all of this leaflet carefully before you start taking this medicine.

- Keep this leaflet. You may need to read it again.
- If you have any further questions, ask your doctor or pharmacist.
- This medicine has been prescribed for you only. Do not pass it on to others. It may harm them, even if their signs of illness are the same as yours.
- If any of the side effects gets serious, talk to your doctor or pharmacist. This includes any possible side effects not listed in this leaflet.

## What is in this leaflet

1. What COLCHICINE SEID 1 mg is and what is it used for.
2. What do you need to know before you take COLCHICINE SEID 1 mg
3. How to take COLCHICINE SEID 1 mg
4. Possible side effects
5. How to store COLCHICINE SEID 1 mg
6. Other information

### 1. What COLCHICINE SEID 1 mg is and what is it used for

COLCHICINE SEID 1 mg are tablets for oral administration. Each cardboard box contains 40 tablets.

COLCHICINE SEID 1 mg belongs to the group of medicines known as antigout drugs.

COLCHICINE SEID 1 mg is used in the treatment of acute gout attacks and chronic gout, prophylaxis of acute attacks when starting treatment with other medicines decreasing uric acid in blood and urine, and periodic disease (familiar Mediterranean fever).

### 2. What do you need to know before you take COLCHICINE SEID 1 mg

#### Do not take COLCHICINE SEID 1 mg:

- If you are allergic to colchicine or any of the other ingredients of this medicine.
- Severe renal failure
- Patients undergoing haemodialysis

- Severe hepatic insufficiency
- Severe gastrointestinal disorders
- Stomach ulcer
- Heart disease
- Haematological disorders
- Pregnancy
- If you have recently taken or are taking other medicines (see Use of other medicines).

#### Special precautions with COLCHICINE SEID 1 mg

- If you have diarrhoea, nausea, vomits or abdominal pain during treatment, tell immediately your doctor because possibly your treatment has to be discontinued or the dose reduced.
- In the elderly, children and weak patients or those who abuse alcohol.
- A dose adjustment may be required in patients with hepatic or renal impairment.
- Severe muscular and renal disorders may appear with chronic treatment.

If you take Colchicine Seid, the potential side effects of this medicine on blood have to be monitored (decrease in white blood cells, platelets and red blood cells). Possibly your doctor will prescribe you regular blood tests in order to control these adverse effects.

#### Use of other medicines

Tell your doctor or pharmacist if you are taking or have recently taken any other medicines, including those without prescription.

Specially tell your doctor before taking colchicine if you have recently taken or are taking medicines containing any of the following active substances, as the elimination of Colchicine Seid from the body can be impaired:

- Medicines used for treatment of infections, as clarithromycin, erythromycin, telithromycin and other antibiotics of the Macrolides' group.
- Medicines used for treatment of fungal infections, as itraconazole and ketoconazole.
- Medicines used for hypertension, as verapamil and diltiazem.
- Medicines used for VHI treatment, as indinavir, nelfinavir, ritonavir and saquinavir.

If you take Colchicine Seid with medicines used for decreasing cholesterol and triglycerids levels, as atorvastatin, simvastatin, pravastatin, fluvastatin, gemfibrozil, fenofibrate, fenofibric acid or bezafibrate, with

medicines used for treatment of heart diseases as digoxine, or with immunosuppressors as ciclosporin, it may promote the appearance of muscular problems. Tell your doctor before using colchicine.

The absorption of vitamine B<sub>12</sub> may be affected by chronic administration or high doses of colchicine. Possibly the Vitamine B<sub>12</sub> doses may have to be increased.

#### Use of Colchicine Seid 1 mg with food and drink

Colchicine must not be combined with grapefruit intake, as colchicine elimination from the body may be reduced and thus be harmful for the patient.

#### Pregnancy and breast-feeding

Tell your doctor or pharmacist before taking a medicine.

Do not take this medicine if you are pregnant.

The administration of colchicine is not recommended during breast-feeding because colchicine can pass into breast milk to your baby.

#### Driving and using machines

It is highly unlikely that Colchicine Seid affects your ability to drive and using machines.

#### Important information on some of the components of Colchicine Seid 1 mg

This medicine contains lactose. If your doctor has told you that you have an intolerance to certain sugars, ask him before taking it.

This medicine contains methylenecasein. If you are allergic or intolerant to cow milk protein you must not take this medicine.

### 3. How to take COLCHICINE SEID 1 mg

Always follow the instructions of administration of Colchicine Seid 1 mg as your doctor has told you. Check with your doctor if you are not sure.

**The doses below must never be exceeded.**

#### Oral use:

##### • Adults

##### – Acute attack of gout:

The recommended dose is 1 tablet at the first sign of the acute attack. If pain relief is not achieved, a second tablet may be



administered 1 or 2 hours after the first dose. Doses higher than 2 tablets in 24 hours must not be administered. Doses higher than 2 tablets per day have not shown better efficacy, but an increase in adverse effects.

Do not take more than 6 tablets in total in 4 consecutive days of treatment. If necessary, due to persistence of gout attack pain, the regime described above may be repeated after a 3 day treatment-free "wash-out" period.

– **Preventive treatment of gout attacks during initial therapy with allopurinol or uricosuric agents:**

The recommended dose as preventive treatment of gout attacks is 1 tablet per day. Your doctor will tell you how long you should take Colchicine Seid.

– **Periodic disease or familial Mediterranean fever:**

The recommended dose is 1 to 2 tablets per day. This may be divided into two daily doses or taken as a single dose. Your doctor will tell you how long you should take Colchicine Seid.

– **Treatment of chronic gout:**

The recommended dose for treatment of chronic gout is 1 tablet per day. Your doctor will tell you how long you should take Colchicine Seid.

• **Children and adolescents under 18 years of age**

– **Acute attack of gout, prevention of gout attacks and chronic gout:**  
There are insufficient data to establish recommendations in this group of age.

– **Periodic disease or familial Mediterranean fever:**

The recommended dose in children over 12 years is 1 to 2 tablets per day. This may be divided into two daily doses or taken as a single dose.

**If you take more Colchicine Seid 1 mg than you should**

Ask immediately your doctor or go immediately to the nearest hospital in case of overdose or accidental massive intake.

If you take doses above the recommended by your doctor, you may suffer intoxication. The overdose intoxications by colchicine are very serious.

There is no specific antidote for colchicine.

Treatment of intoxication by high intake of tablets must include the use of oral activated charcoal, gastric lavage and replacement of water and electrolytes intravenously.

The signs of overdose usually appear within the 24 hours after taking the medicine, but sometimes may be delayed up to one week. Therefore, if you suspect an overdose, even without apparent signs, you must seek immediate specialised medical care.

The more frequent symptoms of toxicity are burning and discomfort in the mouth and throat, swallowing and respiratory difficulties, digestive disorders such as diffuse abdominal pain, nausea, vomiting, severe diarrhoea occasionally bloody, confusion, alopecia (loss of hair) and hypotension (decrease in blood pressure).

**If you forget to take Colchicine Seid 1 mg**

Do not take a double dose to make up for a forgotten dose.

**4. Possible side effects**

Like all medicines, Colchicine Seid 1 mg can cause side effects, although not everybody gets them.

The more frequent adverse reactions are:

- Nausea, vomiting, abdominal pain and diarrhoea.  
High doses can cause skin rash, severe diarrhoea, gastrointestinal bleeding and renal or hepatic disorders.

Occasionally have been detected:


- In prolonged treatment, haematological disorders as decrease in white blood cells (leucopenia), decrease in neutrophils (neutropenia), decrease in platelets (thrombocytopenia).

- Azoospermia (ausencia de espermatozoides).
- Alopecia (caída del cabello).
- Trastornos en los nervios que controlan los músculos, reversibles al suspender el tratamiento.
- Alteraciones musculares como rabdomiolisis (descomposición de las fibras musculares).

- Si considera que alguno de los efectos adversos que sufre es grave o si aprecia cualquier efecto adverso no mencionado en este prospecto, informe a su médico o farmacéutico.

**5. Conservación de Colchicina Seid 0,5 mg**

- Mantener fuera del alcance y de la vista de los niños.
- No requiere condiciones especiales de conservación.
- No utilice este medicamento después de la fecha de caducidad que aparece en el envase. La fecha de caducidad es el último día del mes que se indica.

- Los medicamentos no se deben tirar por los desagües ni a la basura.
- Deposite los envases y los medicamentos que no necesita en el Punto SIGRE  de la farmacia. En caso de duda pregunte a su farmacéutico cómo deshacerse de los envases y de los medicamentos que no necesita. De esta forma, ayudará a proteger el medio ambiente.

**6. Información adicional**

**Composición de Colchicina Seid 1 mg**

- El principio activo es: 1 mg de Colchicina
- Los demás componentes son: lactosa, celulosa microcristalina, polivinilpirrolidona, metilencaseína, estearato de magnesio, laca de eritrosina.

**Aspecto del producto y contenido del envase**

- Se presenta en cajas que contienen 2 blisters de 20 comprimidos cada uno.

**Titular de la autorización de comercialización y responsable de la fabricación:**

SEID, S.A.

Carretera de Sabadell a Granollers, Km. 15  
08185 Lliçà de Vall, Barcelona (España)

**Este prospecto se ha aprobado en: Enero 2011**

La información detallada y actualizada de este medicamento está disponible en la página web de la Agencia Española del Medicamento y Productos Sanitarios (AEMPS) <http://www.aemps.gob.es>.

